
University of Alberta 

Investigating the Performance of a Rectangular Secondary Clarifier 

by 

Saifuddin Molla ( C ) 

A thesis submitted to the Faculty of Graduate Studies and Research 
in partial fulfillment of the requirements for the degree of 

Master of Science 

in 

Environmental Engineering 

Department of Civil and Environmental Engineering 

Edmonton, Alberta 

Fall, 2008 



1*1 Library and 
Archives Canada 

Published Heritage 
Branch 

395 Wellington Street 
Ottawa ON K1A0N4 
Canada 

Bibliotheque et 
Archives Canada 

Direction du 
Patrimoine de I'edition 

395, rue Wellington 
Ottawa ON K1A0N4 
Canada 

Your file Votre reference 
ISBN: 978-0-494-47369-6 
Our file Notre reference 
[...]
course of this study. I learned most of what I know from his vast knowledge in different 

areas of research. I would also like to convey my sincere gratitude to Dr. M. S. A. 

Baawain for his outstanding cooperation. I immensely enjoyed working with him and I 

hope to work with him again in the future. I am also thankful to Dr. I. D. Buchanan for 

his contribution at the initial stage of this research. 

Furthermore, I would like to thank Darryl Seehagel and Bilgin Buberoglu at 

Edmonton Waste Management Center of Excellence for their role in acquiring design 

data from Gold Bar Waste Water Treatment Plant. Their help in collaborating with Gold 

Bar operations made it possible for me to carry out all the sampling and on-site 

experiments. A very special thanks goes to Maria Demeter and Jody Yu for providing 

transportation and technical support throughout the course of the project. I would also 

like to thank PG Plastics for doing a wonderful job in manufacturing the pilot-scale 

model as per design specifications. Also, I am grateful to the very skilled and resourceful 

Nick Chernuka for his help in setting up the pilot-scale model. 

I am eternally indebted to my parents for believing in me and being there for me 

when I needed them. I am what I am because of them. Finally, I would like to thank my 

beloved wife Afsana, for her extraordinary patience, unwavering support and outstanding 

teamwork. She remains my dearest friend, my finest colleague, my best adviser and my 

soul mate. 



TABLE OF CONTENTS 

CHAPTERS Page 

Chapter 1: Introduction 1 

1.1. Gold Bar Waste Water Treatment Plant 1 

1.2. Scope and Objective of Thesis 6 

Chapter 2: Literature Review 8 

2.1. Background 8 

2.1.1. Settling 8 

2.1.2. Classification of Settling Behavior 10 

2.2. Settling in Advanced Wastewater Treatment 13 

2.2.1. Secondary Clarifier 13 

2.2.2. Thickening in Secondary Clarifier 15 

2.2.3. Solids Flux Theory 17 

2.3. Characterization of Activated Sludge 20 

2.3.1. Particle / Floe Size 21 

2.3.2. Sludge Volume Index 23 

2.3.3. Settling Curve and Zone Settling Velocity 26 

2.4. Modeling of Activated Sludge Settling 28 

2.4.1. Settling Velocity Models 28 

2.5. Final Clarifier Operational Problems 33 

2.5.1. Sludge Microbial Activity 34 

2.5.2. Hydrodynamic Problems 39 

Chapter 3: Analysis of Clarifier Influent, Effluent and RAS 45 

3.1. Sample Collection 45 

3.2. Analytical Procedures 47 

3.2.1. Total Solids 47 

3.2.2. Total Suspended Solids 48 



3.2.3. Turbidity 50 

3.2.4. Particle Size Distribution 52 

3.3. Results and Discussion 57 

3.3.1. TS and TSS for Clarifier Influent and RAS 57 

3.3.2. TSS and Turbidity for Clarifier Effluent 60 

3.3.3. Particle Size Distribution 62 

Chapter 4: Study of Settling Characteristics 70 

4.1. Sample Collection 70 

4.2. Analytical Procedures 71 

4.2.1. Sludge Volume Index 71 

4.2.2. Type II Settling Test 74 

4.2.3. Batch Settling Tests 77 

4.3. Results and Discussion 82 

4.3.1. Sludge Volume Index 82 

4.3.2. Type II Settling Test 84 

4.3.3. Batch Settling Tests 89 

4.3.4. Settling Velocity Models 100 

Chapter 5: Design of Pilot-Scale Clarifier Unit 103 

5.1. Original Tank Design 103 

5.2. Pilot-Scale Design 107 

5.2.1. Scaling Theory for Hydraulic Modeling 107 

5.2.2. Assumptions and Considerations 112 

5.2.3. Design Calculation 115 

5.2.4. Model Validation 122 

5.3. Operation of Pilot-Scale Model 126 

5.3.1. Tracer Study 126 

5.3.2. Results and Discussion 129 

5.3.3. Visual Observation 135 



Chapter 6: Conclusions and Recommendations 139 

6.1. Conclusions 139 

6.2. Recommendations 142 

REFERENCES 144 

APPENDICES 

Appendix A: Data for Chapter 3 158 

Appendix B: Data for Chapter 4 164 

Appendix C: Data for Chapter 5 174 

Appendix D: Images of Pilot-Scale Model 177 



LIST OF TABLES 

Table 3.1: TS, TSS and Turbidity Data for Clarifier Influent, Effluent and RAS 59 

Table 3.2: Particle Size Distribution for Clarifier Influent and RAS 64 

Table 3.3: Particle Size Distribution for Clarifier Effluent 67 

Table 3.4: Total Particle Count and Avg. Particle Size for Inf., Eff. and RAS 68 

Table 4.1: Sludge Volume Index (SVI) Data for Clarifier Influent 82 

Table 4.2: Summary of Approximate Results from Batch Settling Test 100 

Table 4.3: Parameters for Settling Velocity Models 101 

Table 5.1: Secondary Clarifier Design Criteria for Activated Sludge Plants 106 

Table 5.2: Summary of Experimental Parameters for Tracer Study 128 

Table 5.3: Summary of Experimental Results from Tracer Response Curve 131 

Table 5.4: Results of Axial Dispersion Model Analysis 133 

Table 5.5: Results of Point Analysis 135 



LIST OF FIGURES 

Figure 1.1: Biological Nutrient Removal System at Gold Bar 4 

Figure 2.1: Typical Density Related Hydrodynamic Trends in Clarifiers 42 

Figure 3.1: Clarifier#l Sampling Port at Gold Bar WWTP 46 

Figure 3.2: TS TSS Apparatus 50 

Figure 3.3: Orbeco-Hellige Model 965-10A Turbidimeter 52 

Figure 3.4: System Configuration of Particle Counting Apparatus 53 

Figure 3.5: Particle Counting Apparatus 55 

Figure 3.6: TS and TSS results for Clarifier Influent and RAS 58 

Figure 3.7: Total Dissolved Solids (mg/L) Results for Clarifier Influent and RAS 59 

Figure 3.8: TSS and Turbidity results for Clarifier Effluent 60 

Figure 3.9: Particle Size Distribution for Clarifier Influent 63 

Figure 3.10: Particle Size Distribution for RAS 65 

Figure 3.11: Particle Size Distribution for Clarifier Effluent 66 

Figure 3.12: Total Count and Avg. Particle Size for Clarifier Influent and Effluent 69 

Figure 4.1: Schematic of the Type II Settling Column 75 

Figure 4.2: Schematic of the 4 L Batch Settling Column 80 

Figure 4.3: Sludge Interface Height vs. Time for SVI Measurements 83 

Figure 4.4: Rate of Suspended Solids Removal at Different Depth 85 

Figure 4.5: Iso-Removal Plot for Clarifier Effluent 87 

Figure 4.6: Solids Removal vs. Overflow Rate at Different Depth 88 

Figure 4.7: Interface vs. Time Plots for Clarifier Influent 91 

Figure 4.8: Zone Settling Velocity of Influent Sludge Samples 93 



Figure 4.9: Solids Flux Curve for Influent Sludge Samples 94 

Figure 4.10: Volume Reduction of Influent Sludge Samples 97 

Figure 4.11: Settled Sludge TS vs. Initial Sludge TS 98 

Figure 4.12: Supernatant TSS vs. Initial Sludge TSS 99 

Figure 4.13: Batch Settling Data (5°C) and Response of Settling Velocity Models 102 

Figure 5.1: Inlet and Outlet Wall View of Pilot-Scale Secondary Clarifier 117 

Figure 5.2: Details of Central Outlet Channel, Baffle Channel and In-Tank Baffles 117 

Figure 5.3: Cross-Sectional and Plan View of Pilot-Scale Secondary Clarifier 118 

Figure 5.4: KC1 Calibration Curve at 20°C 129 

Figure 5.5: Tracer Response Curve 130 

Figure 5.6: Experimental Data and Tanks-in-Series Model Response 134 

Figure 5.7: Density Waterfall in Pilot-Scale Model 136 

Figure 5.8: Formation of Density Currents in Pilot-Scale Model 137 

Figure 5.9: Effect of Baffle on Bottom Density Current 138 



LIST OF ABBREVIATIONS 

AVI 

BOD 

BNR 

CFD 

CSTR 

DI 

ENR 

EPT 

HRT 

MLSS 

NTU 

PIV 

PLIF 

PFR 

PMMA 

RTD 

RAS 

SQI 

SRT 

SSI 

SVI 

SSVI 

TDS 

TS 

TSS 

UV 

VFA's 

WAS 

WWTP 

ZSV 

Aggregate Volume Index 

Biochemical Oxygen Demand 

Biological Nutrient Removal 

Computational Fluid Dynamics 

Continuous-flow Stirred Tank Reactor 

De-Ionized 

Endogenous Nitrate Respiration 

Enhanced Primary Treatment 

Hydraulic Retention Time 

Mixed Liquor Suspended Solids 

Nephelometric Turbidity Unit 

Particle Image Velocimetry 

Planar Laser Induced Fluorescence 

Plug Flow Reactor 

Polyrnethyl-Methacrylate 

Residence Time Distribution 

Return Activated Sludge 

Sludge Quality Index 

Sludge Retention Time 

Sludge Stability Index 

Sludge Volume Index 

Stirred Sludge Volume Index 

Total Dissolved Solids 

Total Solids 

Total Suspended Solids 

Ultraviolet 

Volatile Fatty Acids 

Waste Activated Sludge 

Waste Water Treatment Plant 

Zone Settling Velocity 



1.0. Introduction 

The role of a secondary or final clarifier is crucial in the biological wastewater 

treatment process. Often the efficiency of these clarifiers are greatly reduced due to poor 

flow distribution and sometimes the efficiency of such units may need to be optimized in 

view of a more stringent discharge regulation or a growing population. 

This thesis represents the initiation of a larger research project aimed at optimizing 

the performance of secondary clarifiers at Gold Bar Waste Water Treatment Plant 

(WWTP). The project is intended to investigate the design of the operational rectangular 

secondary clarifiers and ways of improving their performance with the use of 

Computational Fluid Dynamics (CFD) modeling. Although the secondary clarifiers at 

Gold Bar were operating adequately, the project was started in order to plan for any 

future upgrades. The introductory chapter of the thesis provides a background for this 

research including a brief sketch of the biological treatment process at Gold Bar. 

1.1. Gold Bar Wastewater Treatment Plant 

Gold Bar WWTP is an Advanced/tertiary WWTP owned and operated by the City of 

Edmonton. It provides primary, secondary and tertiary treatment to effectively treat all of 

the wastewater and combined sewer flow generated in the Edmonton area, serving a 

population of about 700,000. The plant is located on the eastern outskirts of Edmonton, 

Alberta along the south shores of the North Saskatchewan River. The plant was initially 

constructed in 1957 and underwent two major expansions in 1966 and 1981 in order to 

increase the average daily flow capacity. In 1996, Biological Nutrient Removal (BNR) 

was introduced by installing two new bioreactors along with two new secondary clarifiers 

- 1 -



with the existing eight treatment trains. Finally, with the installation of an Ultraviolet 

(UV) disinfection facility in 1997 followed by the conversion of all existing aeration 

tanks into bioreactors, the plant became a Tertiary WWTP by 2002. A new bioreactor 

coupled with a new secondary clarifier went into operation in 2004 and the plant initiated 

the installation of an Enhanced Primary Treatment (EPT) system in 2006. Currently the 

plant is rated for treating an average daily flow of 340 ML/d and a peak daily flow of 

about 550 ML/d. 

Although the City of Edmonton has individual sanitary sewers that carry wastewater 

produced by the residents and storm sewers that carry storm-water and snowmelt runoff, 

about 20% of the total length of sewers in the city is combined sewers. This combined 

sewer system generates larger amounts of diluted sewage which requires rigorous 

treatment at the Gold Bar WWTP. The volume of wastewater in the combined sewer 

system can increase alarmingly during severe wet weather conditions, posing a greater 

challenge on the plant operation. The treatment process at Gold Bar is briefly described 

in the following paragraphs with greater emphasis on the BNR system as the 

Secondary/Final Clarifiers are an integral part of it. 

As a pre-treatment, the wastewater arriving at Gold Bar WWTP flows into aerated 

grit tanks. As the grit settles, lighter organic particles remain suspended by the aeration 

and leave the grit tanks with the effluent. The effluent from the grit tanks passes through 

bar screens and moves on to primary treatment facilities. The plant has seven grit tanks 

and all of the tanks are in operation during peak flows. The primary treatment consists of 

eight large rectangular settling tanks (primary clarifiers). In these clarifiers, the heavier 

- 2 -



organic matter suspended in the wastewater slowly settles to the bottom while the lighter 

scum rises to the top under quiescent condition. Both sludge and scum are removed using 

mechanical scrapers and piped away for anaerobic digestion, while the effluent travels on 

to the secondary and tertiary treatment stages. Approximately 55% of the Total 

Suspended Solids (TSS) and 45% of the Biochemical Oxygen Demand (BOD) in the 

wastewater is removed during the four hours of primary treatment. 

The primary effluent is then distributed among the eleven aeration batteries 

designated as Bioreactors #1 through #11. Each bioreactor has four passes (Figure 1.1) 

and operates in suspended growth BNR mode to remove nutrients (phosphorus and 

ammonia nitrogen) from the wastewater. The bioreactors employ a pre-anoxic single 

sludge process for the removal of biological nitrogen. The first pass of each bioreactor 

has baffles placed inside to create three distinct zones. The first zone is a pre-anoxic zone 

where oxygen is only available in nitrate (NO3) form. Return Activated Sludge (RAS) 

from the secondary clarifier is fed into this zone. The RAS provides the bioreactor with 

necessary microbial population to carry out the BNR process. The second zone is an 

anaerobic zone where biological activity occurs entirely in the absence of oxygen. 

Supernatant from the fermentation reactor, rich in Volatile Fatty Acids (VFA's), is fed 

into this zone in order to enhance biological phosphorus removal. The third zone is a full 

anoxic zone where recycled mixed liquor from the fourth pass of the bioreactor is fed. 

The following three passes of the bioreactor have a uniform aerobic zone where aeration 

is provided with a fine bubble aeration system. 

- 3 -



WHw—itChMUt < • • • • I I MttriteNO, #> M M t e M * < i m A N M H M N H I 

Figure 1.1: Biological Nutrient Removal System at Gold Bar 

In the aerobic environment of the last three passes (Figure 1.1), the ammonia present 

in the wastewater is oxidized into nitrate by two groups of aerobic autotrophic bacteria. 

These nitrifying bacteria have much slower growth rates than heterotrophic bacteria. 

Thus, the aerobic zone designed for the biological nitrification process constitutes of 

three among the four passes of each bioreactor, providing longer hydraulic and solids 

retention times. By the time the wastewater reaches the end of the fourth pass, most of the 

ammonia is converted into nitrates. This nitrate rich wastewater is recycled back to the 

anoxic zone of the first pass where the nitrate is biologically reduced to nitrogen gas and 

released into the atmosphere by heterotrophic denitrifying bacteria. This phenomenon is 

referred to as the biological denitrification process. 

The total amount of wastewater flowing through the bioreactor is recycled back to the 

anoxic zone approximately two to three times before entering the secondary clarifier. The 

primary purpose of this internal recycle is to maintain low nitrate concentration in the 

- 4 -



mixed liquor leaving the bioreactor in order to prevent denitrification in the secondary 

clarifier. In addition, the denitrifying bacteria use organic carbon for growth and therefore 

are responsible for removing carbonaceous BOD from incoming and recycled wastewater. 

This action by the denitrifying bacteria in the pre-anoxic and anoxic zone reduces the 

oxygen demand of the wastewater thereby lowering the oxygen requirement in the 

subsequent aerobic zone. This in turn lowers the required aeration rate and saves power. 

Biological phosphorus removal is initiated in the anaerobic zone of the first pass 

where VFA's are taken up by a group of heterotrophic bacteria and converted to carbon 

storage products that provide energy and growth in the subsequent anoxic and aerobic 

zones. These bacteria store large quantities of phosphorus in the form of polyphosphate 

within their cells in excess of their growth requirements. In Gold Bar, these bacteria are 

selectively enriched in the bacterial community within the activated sludge by employing 

a form of 'shock treatment'. First the bacteria are deliberately starved in the anoxic and 

anaerobic zones and then they are feasted on oxygen in the aerobic zone. This treatment 

conditions these bacteria to grow and multiply, thereby absorbing more phosphorus. 